
Ed : 07/14 Rev : 00  Codice :	

INSTRUCTION

GRLDEVEFTW300



 

 2 

Part list:  

No. Description Q’ty 

1 Right bottom tube 1 

2 Right & left upright posts                                                                                                                                                                                                                                                                                                                                                                                                                                                                    2 

3 Extension tube 1 

4 Left bottom tube 1 

5 Upper upright post 2 

6 Small disc tube 3 

7 Barbell bar storage tube 2 

8 Right safety hook 1 

9 Left safety hook 1 

10 Square inner cap 2 

11 Square outer cap 2 

12 Round inner cap 3 

13 Knob 2 

14 M10X70 hex bolt 4 

15 M10X65 hex bolt 4 

16 M10X20 hex bolt    5 

17 M10 washer 16 

18 M10 nylon nut 8 

19 M6 nylon nut 2 

   

   

   

   

   

   

   

   

   

   

 



 

 3 

Part drawing:  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1. Right bottom tube  2. Right & left upright post  3. Extension tube  4. Left bottom tube  

5. Upper upright post 6. Small disc tube 7. Barbell bar storage tube 8. Right safety hook 

9. Left safety hook 10. Square inner cap 11. Square outer cap 12. Round inner cap 

13. knob 



 

 4 

Hardware components:  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

18171514 161312119 10

7"6"5"4"

876542 3

mm

10

3"2"1"0

NO.18  Nylon Nut M10



 

 5 

Exploding drawing: 

1

10

16

6

12

6

12

10

16

14

17

17

16

7

2

13
11

5

19

19

5

11 13

2

12

6

1417

17

18

16 4

8

9

15

1517

17

18

17

17

318

 

 

 



 

 6 

Assembly Instruction:  

16

6

1

16

14
17

7

18

17

2

2

6

18

176

16

14

16

4

 

Step 1：  

a) Assemble small disc tube (6) and barbell bar storage tube (7) to right bottom tube (7) and 

left bottom tube (4) by hex bolt (16).  

b) Assemble the U shaped Brackets of right and left upright posts (2) to right bottom tube (1) 

and left bottom tube (4) by washer (17) and nut (18). 



 

 7 

  

18
17

17

17

17

15 13

2

2

13

5

5

19

8

19

9

3

1

4

 

Step 2：  

a) Insert right bottom tube (1) and left bottom tube to extension tube (3) and screwed by hex 

bolt (15), washer (17) and nut (18)  

b) Insert upper upright post (5) to right & left upright posts (2) and fixed by knob (13). Then fix 

the right safety hook (8) and left safety hook (9) to the upper upright post (5) and fixed by nut 

(19). 



GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1

15068 - Pozzolo Formigaro (AL) - Italy
www.everfit.it  -  info@everfit.it




